LA

%ﬁ/ﬁ)/




INTRODUCTION

Thank you for purchasing our products. Committed to providing customers
with the best quality products and service has always been our lifelong
goal. Before using the product, please read this instruction manual careful-
ly to ensure correct use. Keep the instruction manual in a place where the
user can find it at any time.

PRECAUTIONS

1. There are many components and accessories in the package. Each

component and accessory is labeled with a letter or a number, check
carefully before using any of them. Keep them away from children to
2. prevent accidents.

Please install the product on a clean and soft underlay (such as carpet

or cardboard) to avoid scratching or damaging the surface of the
product.

3.The main components of the product is relatively heavy. Please pay
attention to safety during installation.

4. The product is not stable during installation. Please do not move it ran-
domly before it is completely installed.

5. If you have any questions during installation, please contact the cus-
tomer service in time.

*PLEASE BE SURE TO FOLLOW THE INSTALLATION STEPS IN THE MANUAL TO
AVOID UNNECSSARY LOSSES CAUSED BY IMPROPER INSTALLATION.

*IF YOU NEED FUTHER ASSIATANCE,PLEASE CONTACT THE CUSTOMER SER-
VICE ONLINE.

01






Unit(mm)

PARTS LIST

(1)1168x238x12mm

(2)705x238x15mm

(3)576.5x90x12mm

(4)576.5x90x12mm

(9)235x129x15mm
\

1 1

10)1178x137x3mm (A1)1200x240x12mm (12)570x338x15mm
\ | 1 1

(13)570x338x15mm (4)561x98x12mm (5561x121x12mm

(16)561x139x12mm (7)570x122x15mm (18)570x338x15mm
4 2 1




PARTS LIST

Unit(mm)

(19)570x338x15mm




HARDWARES LIST
A B 15x9.5 C D M5 x 40 E ¢6 x 30
A o @
% (( e =
x28 x28 A X2 x8 x14
F M4x20 G H I J M3x12
x12 X6 x4 x16 x64
K M3.5x14 L M3x25 M N O 41x35x20
]
x28 x40 X2 X2
P Q R M4x10 S T
> g
Q
x4 x8 x8 x4
U TOOLS TOOLS
% 03:16mm % M3 M4
PHEE" 1PC 1pC
@QI Safety Wall Strap %
2pcs 1PC
X2 x1 x1




INSTALLATION STEPS
1

YOU WILL NEED

Ax4 | |

YOU WILL NEED

Ax4




INSTALLATION STEPS

3 YOU WILL NEED
TER =

YOU WILL NEED
Bx4




INSTALLATION STEPS

5 YOU WILL NEED
Bx4 | | N
Q

YOU WILL NEED
Hx4




INSTALLATION STEPS
/

YOU WILL NEED

Ex2 \ \

If it is too tight, you can use a hammer
to help you complete this step.

YOU WILL NEED

Ax12




INSTALLATION STEPS

9 YOU WILL NEED
Bx6 ‘

YOU WILL NEED
Ex2

s

£
T

If it is too tight, you can use a hammer
to help you complete this step.

10




INSTALLATION STEPS

1 1 YOU WILL NEED
\ i N

YOU WILL NEED

CR%




INSTALLATION STEPS

YOU WILL NEED
1 3 Ex6 ‘

eSS
o

If it is too tight, you can use a hammer
to help you complete this step.

YOU WILL NEED
Dx 6

12




13

YOU WILL NEED

Jx20| Sx4 | Txt
YOU WILL NEED

AX2

INSTALLATION STEPS

15

e
-—




INSTALLATION STEPS

YOU WILL NEED
17 Bx2 | |

YOU WILL NEED
Ex4

~
T
5

®
@
m
=14

If it is too tight, you can use a hammer
to help you complete this step.

L\
i

14




INSTALLATION STEPS

1 9 YOU WILL NEED
Ax6 | Kx4 | Mx2 N

YOU WILL NEED
Bx6

15




INSTALLATION STEPS

2 1 YOU WILL NEED
Px2 | Kx12|

YOU WILL NEED
Fx4 Lx8 Gx2




INSTALLATION STEPS

23 YOU WILL NEED
Px2 | Kx12|

YOU WILL NEED
Fx4 Lx8 Gx2




INSTALLATION STEPS

2 5 YOU WILL NEED
X
¥ p /

N //
YOU WILL NEED
L x4
o= &
AN
\




INSTALLATION STEPS

27 YOU WILL NEED
X
¥ p /

N //
YOU WILL NEED
L x4
o= &
AN
\




INSTALLATION STEPS

29 YOU WILL NEED
ax2 | Rx2 | N

YOU WILL NEED
Qx2 | Rx2




INSTALLATION STEPS

31

YOU WILL NEED

YOU WILL NEED

32

21




INSTALLATION STEPS

33

YOU WILL NEED

Jx16| Ox4 | Gx2 | Nx2 | Fx4

YOU WILL NEED

Jx8




INSTALLATION STEPS

3 5 YOU WILL NEED
Jx4 ‘Cx2 ‘

YOU WILL NEED
Jx16| Ix16




INSTALLATION STEPS

37 YOU WILL NEED
Ux?2 ‘ ‘
@4x35mm ®3.;6mm % Qh‘ Saét%?ll&rap
2PCS 2PCS 2PCS 4PCS 2PCS




Model: RS-62

Huizhou Jianuo Industrial Co.,Ltd

Add: Dongwu Industrial Zone, Jiaoyuan Road,
Shiwan Town, Boluo County, Huizhou City,
Guangdong Province, China.

/)
Made in China @ /2



	P1
	P2
	P3
	P4
	P5
	P5-1
	P5-2
	P6
	P7-1
	P8
	P9
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	P17
	P18
	P19
	P20
	P21
	P22
	P23
	PF

